KINTA.

K75 Crossover Pro Power Rack

R/ /9

A @ ITTITIIY @ ITIIILIL @ IITITITYT @ XXX
PR T Y Y Y Y Y] RBR0222332200 Ja/ -4\\

., _//_ _/_//////./ow« K

4\\\

/L A s v wae 999999999/ —
‘i :4&% 538N RS |. Y au.n. 243223 ./
N \ //////// 4

W\ *\/ \ \\\\\.E\.\\\\\\\\\\\\

/,,,Twm:l/ﬂh- « 6 2000000 94. 900090000000999909

[o-e - Zassasaq ”
s aaaads 33
/

*‘@u\//////////////////y&

ICAUTION
Read all precautions
and instructions in this
manual before using this equipment



Content =--======mmmm e 1
Safety Precautions -------=--====-—=——ccoomo—— 2
PartList ------------------mmmmmmmm oo 5-5
Assembly ---------mmm o 6—33

Dimension =-=-======m oo 34



X 2% X Please read operation manual carefully >< >< ><

1.Please keep the box and the manual after installing the
machine.

2.Check the stability of the bolts reqularly.

3.Please install the machine in a commodious place.
4.Put the machine on the level ground, and use a mat to
protect the floor.

5.Please consult to your doctor, physician before using
any exercise equipments.

6.There are slip proof cover on the nut (little nylon circle
on the nut); please tighten them with wrench.

7.Please tighten the screws; otherwise it might be
dangerous to use.

8.Please do not alter the machine in any way it might be
dangerous to change and mend the machine.

9.Storein the place where is away from moisture, salt
(near Pool) high temperature and under sun.

10. For maintenance and cleaning exercise machines
Please clean the dirt with detergent scour, using dry rag
and clean water (do not use gas, dilution and other
chemicals).

11. Do not put your hands in the moving part of the
machine when you are doing exercise.

Thank you for choosing our Fitness products, We hope
you enjoy using and you get maximum benefit of it.

Mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170

Inch
0



PART

LIST

|1 226cm Upright Post

10PCS

2]

42cm Crossbar

12 PCS

ﬂ 108cm Crossbar
2

2PCS

4 | Reinforced Crossbar

1PC

| 5| 108cm Pull Up Bar

2PCS

| 6 | 30cm Weight Plate Pin

N

4PCS

| 7 | 20cm Weight Plate Pin

S

4PCS

1PC

9 | standard J-Hook (R)

10] Front Pulley Block

ﬂ Bottom Connecting Plate (L)

1PC 2 PCS 1PC 1PC

E Front Connecting Plate (L) M Front Connecting Plate (R) EElastic Band Connecting Rod - Single M Guide Rod

@75
7
o

1PC 1PC 2PCS | wtachment -~ 4PCS
E Rubber Pad & Weight Selector Bar (19 holes)
6 PCS [ mmscrment - 36PCS|ioKisHbCable 5 peglforkistibCatle 5 peg

Q Spllt Pin EElastic Band Connecting Rod-Doubleg Pulley Block M Silver Pin
3PCS 2 PCS 2 PCS 3PCS
ETop Connecting Plate M Sliding Handle Assembly (L)

2 PCS

26]  TopPulley (L)

R
>

27| Top Pulley (R)




PART LBT

& Sliding Handle Assembly (R)

ﬂ Cable : 8260mm

32|

Pothook Handle
1PC \/ 2 PCS 2 PCS 2 PCS
J Connection Tube ﬂ Base Tube ﬂ Bottom Tube ﬂ Connection Plate

1PC 1PC
Guide Rod JWeught Selector Bar (25 holes) J Top Connection Tube ﬂ Buffer Block
. )
/ / S
oLt Pul ) PCS |2 o Lat Pul 2PCS
41| Adjustable Pulley Plate]42] Pulley J Connecting Plate Foot Step
ZPCS 6 PCS 1PC 1PC
45] Lat Bar PullUpBar |47 cable:3300mm [48] cCable:3020mm
1PC (///lll J”
49]  M10*25Bolt |50l  M10*45Bolt M10*70 Bolt M10*90 Bolt
ZPCS 7PCS 4PCS 3PCS
53]  M12*30Bolt M12*95 Bolt M12*100 Bolt M12*105 Bolt
2 PCS 2 PCS 4PCS 14 PCS




PART LBT

Down Attachment

M12*110 Bolt M12*120 Bolt M24*120Bolt  160]  M10Washer
70PCS 2 PCS 4 PCS 22 PCS
@ M12 Washer @ M24 Washer J M24 Spring Washer @ M10 Nut
@ @
226 PCS 8PCS 4PCS 12 PCS
65] M12 Nut 66 Bushin 68]  M12*25Bolt
g
V) ( &
Y/
(D
84 PCS 6 PCS 8 PCS
69 M12 Big Washer 70| Pothook 71] Weight Plate 72] Top Weight Plate
8 PCS 2 PCS For K75 Pro Lat Pull 24 PCS For K75 Pro Lat Pull 1 PC

Down Attachment




576165

000000 VDVVVVVVVVVDVVIVVVVVDOVVVIDVDIIVIDDIDIDIDIVID =2 =
° o o, 0 |K‘. o NN W e Wa Wa WaeWa We Ra Na' o Ro Qo No' Ro Re o Wa No Ro No No Yo No No No No N o)

576165

llllll VVVVVVVVVVIVAIVDDVVDIVDAVDVIIIAIVIDDRIAIDIAID @« 2 = /
Y N Y e Y A Y

AV: ® a2 & o o VVDVVVVVVVIVVVDVAIVVDIVDDVDVVDVIDVDVIVDDIIVDDI™ID s 2 &
R A X X - - X - X

Qty:16
Qty:8

12
M12

0

65#

Qty:2||61#

KINTA.

STEP 1

576165

576165

42cm Crossbar

1# | 226cm Upright Post |Qty:4||57#| €©——>0 [M12*110|Qty:8

2H#




KINTA.

Do not tighten the two bolts

Step 2 Tip:

STEP 2

above, as they will need to be
removed and reinstalled in

step 6.

Qty:8

Qty:4

12
M12

61#

65#

4# |Reinforced Crossbar |Qty:1|[57#| €——>0 |M12*110|Qty:4




KINTA.

STEP 3

O et 290DV IVIDVVDIVDAIDIVOVAIVIDIIVIID = & @ /

LB TSN e TR URNLRHLEE R3O 006\

AN

576165

Qty:16

Qty:8

12
M12

61#

65#

Qty:2||57#| €——>0 |M12*110|Qty:8

42cm Crossbar

2#




KINTA.

STEP 4

576165

A

o dn l/' VVVVVVVVVVIVVVIVVVVVIVVAVIVVIVIVIDIDAIAY a3 = /

576165

d e

d e e

VIVVVIVIVVVVVVVIVDVIVIVVVVIBIBIAIVAIVNRII®D @ v &

X %

2

[~ X+

LA

.
" s e VVVIVVVDOVVVVVIDVIVIVDVVDDIDIVDVDIVVDIVIDI?ID =& = /

.Q\%

X

-]

22222220 @02

.« % 99999999999999999999999999999990lal@

o ©o°e®

-2

Q

[-E ]

Q0 @o o

Qty:16

Qty:8

12
M12

0

65#

Qty:2||61#

108cm Crossbar

1# | 226cm Upright Post |Qty:2||57#| €&——>0 |M12*110|Qty:8

3#




KINTA.

STEPS5

e

------
Av R -M‘Bba\ﬁaaag aaaaaaaaaaaaaa 30000000 Atl\\
\

VVVVVVVVIVVVIAQ ma @ /.

Qty:46

12
M12 |Qty:22

0

@

1# | 226cm Upright Post |Qty:4||[57#| €©——o2 [M12*110(Qty:24

#* | #
— |
o |
| N
> >
2 | P
|0

X
5| 3
2o
(N
°|2
2|2
£ 5
Rn
< |9

L

3
23S

—

E




KINTA.

STEP6

- /
. . VAVVVDAVVDRAVDVVDAIVVODIADIIVIIDIADIRIIIAIY m 0@ ,/

= \/

VVVVVVDVIVRIVDBIDDADD

-y

\\:

VAIVVVVVVIVIVVIVRVID wm v >

You should remove the two bolts in step 2
and re-tighten them once the 108cm pull
up bar is in the correct position.

Step 6 Tip

.« .

>

.\ » & Ve I N I W W W W W W B W W W e W W W W W e W W W Wo Ko N Ko
(\\

%2%22222RI° €2 .\\

Qty:12

Qty:6

12
M12

61#

65#

Qty:2||57#| €——> |M12*110|Qty:6

108cm Pull Up Bar

S#

=
i




KINTA.

STEP 7

Qty:8

Qty:4

iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii

B0V D

12
M12

aaaaaaaaaaaaaa

999999999999999999999999999

0

65#

11#| Bottom ConnectingPlate (L) |Qty:1||56#| € ——»o |M12*105 Qty:4

12 #| Bottom Connecting Plate (R) Qty:l 61#




KINTA.

STEP 8

T PVYIVVAVVVVVVVRAVIIVVIVIVIVIVVIIVIAIVVVIIQ =2 @ /

aaaaaaaaaaaaaaaaaaaa 2222222200 Ju/ -4\\ \

. acooa00Ooa0000000000000099090090lol \
T AT Y Y YY) RLL2LL2LLE0 O @ O\W

2\

AAALLALNLL LA LA LLLALAL LA LA L AL LR R

iy
/s Av s+ oov

A\ A

RN = > ‘iﬁ.u\\\ ﬁ
LY,

Qty:12
Qty:6

12
M12

9

65#

13#| Front Connecting Plate (L) |Qty:1||57#| €——>0 [M12*110|Qty:4
14#| Front Connecting Plate (R) |Qty:1| [58#| @——— [M12*120|Qty:2

1 5 #£| Elastic Band Connecting Rod - Single Qtyz 61#




\J/

‘...4\\;

KINTA.

STEP9

Qty:4

Qty:4

A\

Guide Rod
Rubber Pad

16#

17#

) /A VOVVVVVVVVVVVDVBVVAIAIVDDIAIAA] w2 =




KINTA.

STEP 10

‘ . 99909999999999999990999999999990--%

. — v . - . - - . . - . . v - =) I / A

\
>>>>>>>>>>>>>>>> I.

4/?
o/ [cooeec0na A Te30022200BBBBDO

‘/; B » ¢ 99999999999999999999990900909990-'ll ///
[ ] [ RJ

AT L L L . Y L . 1] .!.\\
¢

\M/

VAVVAVVVVIVVDVRAVVVVIDVVIVVVDVVVIVDIVID m v >

[
R A L LY L Y L ) \A\\

ZA\

/////////////////}V&

Qty:36

Weight Plate

18#

H




KINTA.

STEP 11 |

S

L0

Q.

o]

. £
O

- £

T T e T T PP EE PP PP T CCCTEE 2 pmw
w S A N i— 2

S -ik///////////////f/ P

— %H.

a=23

TR

= O P

wn 228

ARG EAERRRARREARREED

M
A\

iiiiiiiiiiiiiiiiiiiii RIERRRAZRC € @ Omw

p

Qty:2
Qty:2

Split Pin

19#| Top Weight Plate
20# | Weight Selector Bar (19 holes) | Qty:2

21#




KINTA.

STEP 12 |

\C 6+ 09/, /, /2 /522222222220 223202222230 = a a \

2 A
N
I\
[

v
.

A2,

€ s Qs s QVIVVVVVVVIVVVVVVAIAVVOOQARAAIVIIDAAIID @« 2 @ V/_.

‘W. €+ + T 3OOV BTTVOOTTVVOOVAVVBOVATVIBOBIO p & =

. °
s Ae o s @OQ

4

‘/u» ALA R A RARNARA - cA A AR A A AR AR LE P
AN @
s + ¢ 02000002V BRVRAVVOAVVVVAVROADAVBO w0 a /w‘.

.
QO
020 e N RARER BTN ETRERELERRLELRO @ 0O
/.
/)
\\\

/<
)] =

.

A
aaaaaaaaaa BA® N/ )
%% 222223852399 /o \\\\

VROV ANVIVJVVVVVIVVANVVIVAVVDAIV™IAVIVIAIIND @« s @

% %% %S %% %% %% %S 3332222222330 © I.C\
,,tx

N &— 27— 0K

= 4,“

A\

a A" s s QB

VRVVVVVRIVIVAVVBIVVVVAVIAIVAAD » v @ |

\
\
LA\

AN

2\

&

Qty:2

Qty:2

Qty:2

Pulley Block

Silver Pin

2 2 # Elastic Band Connecting Rod - Double

23#

24#

AT
S s QVVVVVBDVVVVVVBVIVVVIVVVBVVIVAAVRVIDd @ v @ /

A

N A

/
/

B




KINTA.

STEP 13 |

S BRIEIE IR
| 2 > > A >
Pl PP ||~ P
g|o|o|C|T|C
v | S
*1.0202
SRR
z | =
pm@@@@
Y EIE R ES
O O | H | < (i
n| OW|lwWw|wW| O

25#| Top Connecting Plate |Qty:2 | |50#

0
OOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOO

...................................

mmw.&d///////////// <
v/




KINTA.

(0 [T
SIS S
o RN )
|0 |0
wn
= ~
NEIE
™ 3
=
D@@
H | H|®
O|=|u:n
n|w]|w
U BB B
SIS S| S
SN N A e
g|0o|0|0
d| =
> | >
—_ |~ O | O
>N| > v | @
L1022
S| 5| e | o
Aala|s|T
alal &| &
ool T | X
EiE12]2
S| T
n | un
#O0H(H|®
O|~]|o0|o
AN [N | N[N

STEP 14 |

N
— Q@ e SO0 22202AAT/AAAIVAIVAAAVRAAAAAAAA a0 /.

[Tp)

O

(o) v, ANNO /T E L YL L LT YL LY LY. 222334 22 A/\" Y/,

3 (s g A .%
4’ N

2.5 w//\/\/\V////////////Kw ¢

\ R S o A /i V// \\\\\\\\\\\\\h$4w.,w,v/

XXX ﬂE 3993333332922 22222320 0

2.7 NN




KINTA.

STEP 15

S

0\

L[]

.

.

0

. : :

2. 3B

: P H

° ] 3

) )

e L4

0 )

) )

) 0

0 )

9 ]

9 9

[} 9

) )

H o

) ]

@ ) @

I3 ) 0

3 ) )

A o o

r 9 9

3 ) 0

o H o

I3 9 2

@ 9 ]

plo I} 0

@ 0 M

9 9 .

H H 1b
1o
@
3
I
)
o
ol
‘.

© © @\Q@

: ki M

0P OPOY
VVVYUDIVBVD

Y/

30#| Cable:8260mm

Qty:2

49# 0

M10%*25

Qty:2

31# Pothook

Qty:2

60# )

10

Qty:4

32# Handle

Qty:2

64# @

M10

Qty:2




KINTA.

STEP 15 |

(287 @ﬂw/////,//// VV ,;

'~

& L0000 g

7%
S

A~B~C+-D+E~F ~G+H

N




KINTA.

STEP 16

[r. v . R vl I v I S B v, B, W v, . T va .l v S v, S v B v I v Y. S v v, R v, v S v. v S v. lv. S v. I T Y
232222332832

\\\\\

59626366

59626366

N

N R
| > > >
Sl R RN )
|00 |OC
AREE
L3 2)g
[\ | -
> &
) N
@ @D
| 3% | % | &
NN | M| O
n({wOW|OW | O
b
>
)
O
(0]
Q0
]
T
C
o
)
(@)
(0]
C
C
©]
O
3+
N
N




KINTA.

STEP 17
o
S o 2] o \ 9 o
Q
N
Q
e
Q
®
Q
: Q
| Q
I /
I 0
[
344 Base Tube Qty:1||55#] G———> |M12*100|Qty:2
61# @) 12 |Qty:4
65# @ M12 |Qty:2




KINTA.

STEP 18

35#| Bottom Tube Qty:1||56# €———o |[M12*105|Qty:2
36#| ConnectionPlate |[Qty:1||61# (@) 12 |Qty:4
65# @ M12 |Qty:2




KINTA.

STEP 19

Qty:2

Qty:2

Guide Rod
Rubber Pad

37#

17#

l




KINTA.

STEP 20 |

Qty:24

71# Weight Plate




KINTA.

STEP 21 |

Step 21 Tip:

You will need a hammer

to tap part number 21 into place

72#| Top WeightPlate |Qty:1
38##| Weight Selector Bar (25 holes) | Qty:1 Y S
21# Split Pin Qty:1 3
24# Silver Pin Qty:1 |




KINTA.

5160

STEP 22 |

40

........................ %\

0000

00999000090000900000900000900090/0 J
2 L EL LYY » X » Wl el

>hMMWW

=%

K

5160

TN TN
22222
|| |0C |0
o
K-
N~
* |5 lo|~ S
Ol |[— ]|~
= |3 >
2| =
_ D ®Q®
H H | H || B
—“|n|lo|—=|u”n
n nl olwolw
N
22
O|O
o
el
>
o -
o| U
£19
g |
;|2
C
0| 5
O | m
a
o
T
¥ | H#
o | O
M| <




KINTA.

STEP 23
506064 (42
526764 42 S Step 23 Tip:
S Add the pulleys as you
thread the cable
@pg
526764
42 >3
W
] \\
(=) ]
y
506064
NG
526764 40
41#| Adjustable Pulley Plate |Qty:2| [50# — M10*45 |Qty:3
42# Pulley Qty:6||52#] ©&—— | M10*90 |Qty:3
47#| Cable:3300mm |Qty:1|60# 0 10 |Qty:6
48#| Cable:3020mm |Qty:1||64# ® M10 |Qty:6
67# Bushing Qty:6




KINTA.

STEP 23 |

D~E

A-B~-C~

F~G-H




STEP 24

43 Q{
) N =)
A
. Q
g )
Q
Q
® Q
[\
546165 —
44 o
) 4
)
0o
536165
43#| ConnectionPlate |Qty:1||53# e M12*30 |Qty:2
444# Foot Step Qty:1| 54#| @&— M12*95 |Qty:2
61# (@) 12 |Qty:8
65# ) M12 |Qty:4




KINTA.

S

R YL ¢

> > >
| 2|
|| O
5
5|03
BWu..m
55|3
=}
D.D.
H | ®
n|wOW| o
A I~ o I N




KINTA.

STEP 26

2 N A

.« . L BV0UVRBVIVOOAVAIVBVOILOAAVOOIYDILS s o -

=
//////// MK,

N!
nv|4~ I‘||‘«.li\\\\\\\\\\\\\\\\\\b.ﬁ4 = /

ol

/4/»..-

AN

% 9 ""','"99""0’9“"’09,0l'l

M12*25 |Qty:8

Big12 |Qty:8

e

e e 900.’0‘,"90"".‘009'9099’90000l'l

i./\ \ \ \ .% 1222232220222 3229323209

6# | 30cm Weight Plate Pin |Qty:4| |68#
7# | 20cm Weight Plate Pin |Qty:4| |69#
8# | Standard J-Hook (L) |Qty:1
9# | Standard J-Hook (R) |Qty:1

B4




KINTA.

D

Imension

o, 4

= D NS )
OM/LIIIIIIIIIIT A AR, |w

-

8 _s

e TR

XY

c\\\\%%\\\\\\\\\\\\.x\nw/y?

rxy//4

<2 7NN
-Q\\\\\\\\\\

i NN
2

/Y

--------




WE ARE KINTA

Priding ourselves on quality,reliability,and
outstanding customer service.



	Content

